
Chapter 7 - Feasibility Study on the Priority Project 

7 - 28 

 
 

 

Figure 7.10 Layout Plan of Bangu Sewer District 
 
 



Chapter 7 - Feasibility Study on the Priority Project 

7 - 29 

 
 

 
 

 

F
ig

u
re

 7
.1

1 
L

ay
o

u
t 

P
la

n
 o

f 
B

an
g

u
 W

W
T

P
 



Chapter 7 - Feasibility Study on the Priority Project 

7 - 30 

7.3 OPERATION AND MAINTENANCE 

7.3.1 GENERAL 

Once operation and maintenance of sewerage facilities begin, it cannot be interrupted in order 
that they fulfill their role of collecting wastewater and treating it.  The collected wastewater is 
treated to the permissible level and discharged to the public water bodies.  Furthermore, the 
byproduct of wastewater treatment or sludge has to be properly treated and disposed of in a safe 
and acceptable manner. 

Maintenance can be categorized into two types: preventive and corrective. The preventive 
maintenance involves initial inspection of the collection and WWTPs systems and analysis of 
existing data to identify potential trouble areas.  The corrective maintenance refers more to 
emergency maintenance. This can deal with the failure of facilities and equipment; collapse of 
an existing sewer; stoppage due to solid waste, roots or grease; or excessive inflow or 
infiltration.   

The sewer maintenance equipment and personnel under the Project may be accommodated 
preferably in one general yard in the “Metropolitan Center/North Division” for Pavuna and 
Sarapuí, “West and Green Coast Division” for Acarí and Bangu, both divisions belonging to 
Operation Directorate, CEDAE.”  It is desirable that a portion of any such yard be designated 
for sewer maintenance activities and storage of specialized material and equipment to reduce 
operating confusion and localize responsibility. 

Administrative personnel should study the problem of yard location in the light of present and 
future conditions, including those of traffic congestion, expansion of sewer network, urban 
development, etc.   Furthermore, prompt investigation of sewer complaints within the shortest 
possible time is to the credit of the municipality and enhances public relations.   

7.3.2 FACILITIES TO BE OPERATED AND MAINTAINED 

Under the Project, the sewerage facilities will be consecutively put in operation towards the end 
of 2009, while some branch sewers will be ready for service by the end of 2005 (refer to Figure 
6.5, Chapter 6). 

The sewerage facilities to be operated and maintained are sewers of 1,832 km, six pumping 
stations and four WWTPs.  Their details are described below:  

- Branch/lateral sewers (150 ~ 300 mm diameter.) of 1,760,000 m 

- Main/trunk sewers by open cut method (400~ 900 mm diameter) of 22,720 m 

- Main/trunk sewers by pipe jacking method (500~ 1500 mm in diameter) of 49,360 m 

- Pressure mains (100 ~ 500 mm in diameter) of 1,010 m 

- Six pumping stations (capacity of 0.99 ~ 13.4 m3/min.) 

- Pavuna WWTP with the capacity of 1,500 L/s 

- Acarí WWTP with the capacity of 1,100 L/s 

- Sarapuí WWTP with the capacity of 1,000 L/s  

- Bangu WWTPs with the capacity 1,000L/s 

O/M works to be practiced are described below. 



Chapter 7 - Feasibility Study on the Priority Project 

7 - 31 

(1) Sewers 

The O/M works of collection system consist of the following three distinct operations:  

- Inspection for deterioration of manholes, steps and the interior of sewer lines, and to reduce 
potential sewer stoppages by removal of deposited materials in manholes  

- Emergency and routine repairs of pipelines and appurtenant structures 

- Cleaning of pipelines by means of mechanical equipment. 

A year-round pipeline maintenance program should be developed with the emphasis on 
preventive maintenance.  Under the program, sewers, including manholes, pumping stations, 
and special structures, should be regularly inspected and, where necessary, repaired.  

Sewers maintenance crews, operating throughout the service area, should clean and maintain 
large sewer lines.  Cleaning and flushing to remove blockages or buildup of deposition of grit 
and wastewater debris will be required from time to time.  Regular inspection of sewers must 
be carried out.    

The risk of structural deterioration should be assessed in relation to ground conditions, the 
quality of the constructed sewer, and the nature and characteristics of the wastewater.   

Inspection of the main sewers should be carried out with the aim of detecting trends of 
deterioration as well as obvious defects that might be observed during an inspection.  

Assuming a long asset life, minimum inspection frequencies may be as follows: 

- General walk through the man-entry main sewers once every year or two years 

- Of the non man-entry sewers a visual inspection of the sewer from the manholes should 
also be carried out once every year or two years 

- Detailed inspection of selected sections once every five years. 

Groups will be responsible for: i) planned cleaning and the review of retained projects, ii) 
emergency cleaning, and iii) sewer repairs. 

(2) Pumping Stations 

Since there are many items of equipment to be inspected, a detailed planned maintenance 
program should be prepared.  Wastewater screenings should be kept in closed containers until 
they are transported to a landfill for burial or dewatered and incinerated.  These precautions 
can prevent the release of odors from sulfur- and nitrogen-bearing organic compounds. 

Wet-wells frequently contain or receive septic wastewater.  In addition to hydrogen sulfide 
being released, odors evolve from grease deposits on walls and the liquid surface.  The walls 
should be cleaned daily and the scum removed and placed in covered containers to be disposed 
of along the screenings.  

(3) Wastewater Treatment Plants (WWTPs) 

Collected sewage is treated at WWTPs.  In addition to chemical and biological analysis, it is 
also important to routinely monitor the quantity and appearance of sewage at various stages.  
The monitoring points include: 

- Pumping stations 

- Grit chambers 

- Primary clarifiers 



Chapter 7 - Feasibility Study on the Priority Project 

7 - 32 

- Aeration tanks 

- Secondary clarifiers 

- Outlet conduit 

- Blowers 

- Gravity sludge thickeners 

- Centrifugal sludge thickeners 

- Digesters 

- Dewatering equipment 

- Sludge dryers 

Major parameters for WWTPs O&M are appearance, color, water level, unusual noise and 
vibration, temperature and so on, and are summarized along with monitoring points in 
Supporting 9. 

Results of monitoring and maintenance activities should be recorded in daily or monthly logs.  
Maintenance staff should request necessary spare parts and consumables so that administrative 
staff can properly manage them. 

7.3.3 O/M REQUIREMENTS 

Operation and maintenance require equipment, utilities such as electricity and personnel.  Each 
item is described below. 

(1) Equipment and Vehicles for Inspection and Cleaning of Sewers 

The new sewerage system will require the purchase of cleaning and maintenance equipment and 
vehicles.  Further, for sewer cleaning, cleaning rods and their accessories, and equipment for 
safety and workshop will be required. 

List of standard equipment is shown in Supporting 9. 

(2) Equipment for WWTP O&M 

Tools should include the ordinary hand tools, wood tools, grinding tools, wrecking tools, pipe 
fitting tools, and such machine tools as may economically be used by the plant personnel.  In 
addition to tools for the maintenance of equipment there should be provided the ordinary janitor 
supplies; also picks, shovels, rakes, shears, etc.   

Typical O&M equipment and tools for a WWTP are shown in Supporting 9. 

(3) Laboratories 

Minimum analytical items in the laboratory in the wastewater treatment plant under the Project 
will be as follows; appearance, turbidity and pH on daily basis, SS and COD on weekly basis 
and BOD, nitrogen and phosphorous on monthly basis. 

Analysis of some of the above items may be entrusted as necessary to other institutions or 
laboratories.  A laboratory will need to be established in the WWTP.  A range of sampling 
and testing equipment is to be purchased and installed.   

Both analytical items and laboratory equipment are summarized in Supporting 9. 



Chapter 7 - Feasibility Study on the Priority Project 

7 - 33 

(4) Utilities 

The operation and maintenance of pumping stations and WWTPs requires electricity and 
mechanical parts for routine repairs.  In addition, chemicals are needed for sludge conditioning 
for WWTPs.   

Electricity consumption is estimated based on the operation hours of each equipment in a day, 
and chemicals consumption by multiplying dry weight of dewatered sludge by unit chemical 
consumption.  Details of utilities in each sewer district are described in “7.4 Cost Estimates” of 
this chapter as well as in Supporting 9 and 10. 

(5) Staffing Requirements 

1) General 

The O&M staffing requirement for the facilities implemented through the Project is estimated 
for each sewer district.  The necessary staff for collection system including pumping stations is 
separately computed from the existing sewered areas for Pavuna and Sarapuí districts.  Since 
Pavuna and Sarapuí districts have existing WWTPs facilities, the required staff is calculated for 
the total capacity, namely 3.0 m3/s for Pavuna WWTP and 2.5 m3/s for Sarapuí WWTP and is 
allocated for each additional capacity to be constructed under the Project.  As for Acarí and 
Bangu WWTPs, the staff requirement is calculated for the whole capacity to be constructed 
under the Project. 

2) Sewers 

The Sewer O&M Office may be under the control of one Superintendent or Engineer, under 
which are two separate sections, General Foreman and Office Manager.   

The office staff may consist of one employee who keeps a record of the financial operations.  
In addition, there will be another person who would accept and dispatch trouble calls and be 
familiar with the sewer maps so that the person could give information to the public or to 
plumbers and contractors seeking information regarding new house connections.  

The general foreman may keep track of the work of each crew by making a round of the jobs 
each morning and afternoon.  He should stay with crew that needs help until the problem is 
solved and the work is laid out.  A general foreman should have charge of all crews with the 
exception of the emergency crew, which should be dispatched from the office to expedite a 
customer’s trouble call.  

Each of the crews should comprise at least three persons, one of whom will be the nominal 
foreman.  Three crews may be able to handle most of the cleaning procedures, build 
maintenance holes, and make minor repairs and excavations.  At least one crew should have 
the primary job of preventive cleaning. Its members should experience the various cleaning 
procedures, and make periodic inspections of all lines.   A second crew should be equipped to 
handle the building of maintenance holes, the repair of sewers and maintenance holes, and the 
customary dig-up jobs. 

The emergency or routine crew should be trained to handle the sewer rods, bucket machines, 
and/or hydraulic water jets to give immediate service to customer trouble calls. They should not 
be expected to make major repairs or excavations.  



Chapter 7 - Feasibility Study on the Priority Project 

7 - 34 

3) Wastewater Treatment Plants (WWTPs) 

For each of Acarí and Bangu WWTPs, totally 49 O&M staff members would be required by the 
end of 2020; whereas for Sarapuí and Pavuna WWTPs, managers offices are unchanged, but 
additional O&M staff of 29 and 21 may be required to cope with up to the increased field 
workload.  

All the four WWTPs will be operated 24 hours a day and seven days a week.  However, when 
the WWTPs are being operated, potential solutions for this issue should be re-examined with a 
view to proper implementation.  Generally, the changes in staff numbers result from some 